Lamborghini Part Diagram Search



    

 

 

 

 

 

 

 

 
Lamborghini VIN Lookup

Lamborghini parts list1
 Lamborghini Parts List2

 

 
 


 

 
Complete list of all the products available in this site about Lamborghini is available. All parts of Lamborghini are listed with the original price provided by Lamborghini. We offer exclusive pricing for Lamborghini parts. Some of the cars we focus are Diablo, countach, Murcielago, gallardo etc.  If you do not know the part number you can search manually here or contact us with the Year and make of your Lamborghini and we can look it up for you in our parts manuals. We provide high quality OEM factory Lamborghini at good discounted rates.

Areas of specialize are Diablo, Murcielago, Gallardo, Lamborghini etc. Here is the full list. Please wait for the page to load 

 Lamborghini Parts for Diablo, Countach, Murcielago, Gallardo etc. 

PN: 418868565   SPECTACLES COMPARTMENT
Italian: *ASS.CASSETTO PORTAOCCHIALI

PN: 418868571   PANEL ASSEMBLY
Italian: COMPL.RIVEST.SUPER.LUNOTTO

PN: 418868678   BOX
Italian: VANO INT. CASS. PORTA OCCHIALI

PN: 418868719   BOX DOOR
Italian: SPORTELLO CASS. PORTA OCCHIALI

PN: 418868813   PILLAR PANEL
Italian: RIVEST.EST.MONTANTE B SX

PN: 418868814   PILLAR PANEL
Italian: RIVEST.EST.MONTANTE B DX

PN: 418868847   SPRING
Italian: MOLLA SPORTELLO PORTAOCCHIALI

PN: 418905357   BRACKET
Italian: STAFFA SUPP.CONN.KNOCK SENSOR

PN: 418919823   e-gear switch
Italian: PULSANTIERA E-GEAR

PN: 418927127   SWITCH BOARD
Italian: TAST.INTERR.ANSOR CAMBIO POST.

PN: 418947099   SPECTACLE COMPARTMENT/CELING
Italian: ASSIEME PLAFON.CASSETT.OCCHIA

PN: 418947105   CELING LAMP ASSEMBLY
Italian: ASSIEME CORPO ALLOGG.PLAFONIER

PN: 418955023A   MOTORIDUCTOR LEVER ASS.
Italian: ASSIEME MOTORIDUTT.LEVERAGGIO

PN: 418955023B   MOTORIDUCTOR LEVER ASS.
Italian: ASSIEME MOTORIDUTT.LEVERAGGIO

PN: 418955215   Windscreen Wiper Kit
Italian: KIT LAVAPARABREZZA K 1003

PN: 418955407B   ARM ASSEMBLY
Italian: COMPL.BRACCIO TERGI GDX

PN: 418955407C   ARM ASSEMBLY
Italian: COMPL.BRACCIO TERGI

PN: 418955962   PIPE
Italian: TUBO 6X4X50 PVC

PN: 418959875   Window ECU
Italian: CENTR.ALZAVETR. N463004600

PN: 418971035   HARNESS,DOOR
Italian: CABLAGGIO PORTA

PN: 418971135B   HARNESS
Italian: CABLAGGIO CENTRALE G.SX

PN: 418971135C   HARNESS
Italian: CABLAGGIO CENTRALE G.DX

PN: 4A0837244B   KEY TAG
Italian: CHIAVE

PN: 4A0867276A   clip
Italian: MOLLETTA

PN: 4B0857405A   ASHTRAY
Italian: POSACENERE

PN: 4B0905851N   IGNITION LOCK
Italian: BLOCCHETTO BLOCCAS

PN: 4B9945097A   HIGH-MOUNTED STOP
Italian: LUCE FRENO IN

PN: 4D0411327J   RUBBER MOUNTING
Italian: BOCCOLA IN GOMMA X BARRA STAB.

PN: 4D0411336D   CLIP
Italian: SEMISUPPORTO PER BARRA STAB.

PN: 4D0905835   Key Ring loop for remote - Also refer to PN: 00KEYRING
Italian: ANELLO CHIAVI

PN: 4D0919146D   RECEIVER,TV
Italian: TV-TUNER

PN: 4E0407625D   ANGUL.BALL BEARING
Italian: CUSCINETTO A SFERE

PN: 4E0823186A   CLAMP
Italian: STAFFA CHIUS.COFANO ANT.

PN: 4E0823509D   HOOD LATCH
Italian: SERRATURA COFANO

PN: 4E0927804A   SEE PN 4E0927804D
Italian: SENSORE ABS DX

PN: 5M0955985   SEE PN 5M0955985C
Italian: SPRUZZATORE

PN: 5M0955986   SPRAY JET
Italian: SPRUZZATORE

PN: 7L0121407E   SEE PN 420121403
Italian: SERBATOIO

PN: 7L0407357A   BACKING PLATE
Italian: PIASTRINA SEMIASSE

PN: 7L0407396   See PN WHT006779
Italian: DADO FISSAGGIO SEMIASSI

PN: 7L6980551   CAMERA
Italian: CAMERA

PN: 893971850C   CABLE TIE
Italian: FASCETTA STRINGICAVO 4,6X205

PN: 8A0260749AJ   SEAL
Italian: O-RING 10,8X1,8

PN: 8D0857511A   REAR VIEW MIRROR
Italian: SPECCHIETTO RETROV.INTERNO

PN: 8D0951253A   SEE PN 8K0951253
Italian: RELE' POMPA ARIA

PN: 8E0823509C   SEE PN 8E0823509D
Italian: SERRATURA COFANO MOTORE

PN: 8E0905855A   LOCK CYLINDER
Italian: CILINDRO DI CHIUSURA

PN: 8E0919237   SWITCH,AIRBAG
Italian: INTERRUTTORE A.B. ON/OFF

PN: 8E0959643E   sensor
Italian: SENSORE ROLL OVER

PN: 8E0959651B   sensor
Italian: SENSORE ROLL-OVER

PN: 8E2837064   KEY CILINDER
Italian: BLOCCHETTO SERRATURA

PN: 8L0837453   SCREW
Italian: VITE

PN: 8L0857113A   KEY CYLINDER
Italian: BLOCCH. SERRATURA

PN: 8Z0411314   bearing
Italian: CUSCINETTO

PN: 8Z0919889   antenna
Italian: ANTENNA GPS

PN: N01024718   screw
Italian: VITE M8X35

PN: N0103914   HEX.HD.SCREW
Italian: VITE M8X100X41

PN: N0110051   HEX.NUT
Italian: DADO ESAGONALE

PN: N01100830   HEXAG.NUT M6
Italian: DADO ESAG.M8 8.8 DINEN24032

PN: N01100840   HEX.NUT
Italian: DADO M8

PN: N01111816   HEX.NUT
Italian: DADO ESAGONALE

PN: N0115586   WASHER M8X14
Italian: ROSETTA PIANA M8X14

PN: N0119012   COVER
Italian: COPERCHIO A TAPPO D.20

PN: N0119071   COVER
Italian: COPERCHIO A TAPPO D.14

PN: N0122731   PISTON RING
Italian: ANELLO

PN: N0123501   RETAINER RING 80X2.5
Italian: ANELLO SEEGER 80X2.5 DIN472

PN: N0124352   Ring Seeger d.5
Italian: SEEGER D.5 DIN 6799

PN: N0124391   washer D.8
Italian: RONDELLA D.8 DIN6799

PN: N0124402   LOCK WASHER
Italian: RONDELLA

PN: N0131991   DOWEL PIN 6X14
Italian: SPINA CIL. D.6X14

PN: N0133262   ELASTIC PIN
Italian: SPINA ELASTICA 2.5X16

PN: N0133281   ELASTIC PIN
Italian: SPINA ELASTICA 3X20

PN: N0139821   SCREW
Italian: VITE ST3,9X25-C

PN: N0147151   CHEESE HEAD SCREW M8X45
Italian: VITE TCEI M8X45 10.9 B110

PN: N0150829   HEXAGON FLANGE NUT
Italian: DADO FLANG.M6

PN: N01713112   fuse
Italian: FUSIBILE 15,0

PN: N01713114   FUSE
Italian: FUSIBILE PIATTO F.25.0

PN: N01713117   fuse
Italian: FUSIBILE 3,0

PN: N01713118   FUSE
Italian: FUSIBILE PIATTO F.7.5

PN: N0195194   SCREW M8X16
Italian: VITE T.E.FLANG.M8X16

PN: N0210717   BANJO BOLT
Italian: VITE FORATA M12

PN: N0245066   HOSE CLIP
Italian: FASCETTA TUBI

PN: N0444058   STUD
Italian: PRIGIONIERO M8X22.0

PN: N0444447   STUD
Italian: PRIGIONIERO BM8X20

PN: N0903292   SCREW M8X26 S1
Italian: VITE M8X26 S1 8.8 T645

PN: N10009505   HEX.HEAD SCREW W.
Italian: HEX.HEAD SCREW W.

PN: N10120803   HEXAG.SCREW FLANGED M8X85
Italian: VITE TEFM8X85 8.8 T645 VW60188

PN: N10170509   HEX.HD.SCREW
Italian: HEX.HD.SCREW

PN: N10205802   HEX.NUT W/ FLANGE
Italian: DADO FLANGIATO M6

PN: N10207001   SCREW WITH WASHER
Italian: VITE CON ROND.

PN: N10257901   CLAMP
Italian: FASCETTA A-16-25X9.0X0.5

PN: N10261502   FUSE
Italian: FUSIBILE PIATTO F.7.5

PN: N10285602   6-POINT FLANGE BOLT
Italian: VITE TE FLAN.M6X25

PN: N10335202   SCREW M6X12
Italian: VITE T.ESAG. M6X12

PN: N10353501   COMBI TAPPING SCREW ST3.522.0 Z1
Italian: VITE 3,5X22

PN: N10421101   CYLINDRIC PIN M6X20
Italian: SPINA 3.0 M6X20

PN: N10445703   HEADLIGHT BULB D2SLL-12V35W
Italian: LAMPADA D2SLL-12V35W

PN: N10458901   SCREW
Italian: VITE T.CIL. M8X90

PN: N10530301   SCREW
Italian: VITE AM6X55.0

PN: N10533802   PAN HEAD SCREW
Italian: VITE,TESTA PIATTA


Learn about Ferruccio Lamborghini, his dreams goals and how he got started.

The definitive history of the Lamborghini, the company..

Learn about the cars and parts that made Lamborghini a household name.

 

About Us  |  Contact Us  |  Dealer Area  |  FAQ  |  Lambo Links  |  Secured Form
Copyright J&J Concepts DBA LamboStuff 2010
The Lamborghini name, all model names and the Raging Bull logo are registered trademarks
of Automobili Lamborghini SpA